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 HUI ZHOU CITY ZHONG FANG LEE HING KNITTING CO.,LTD. 
 

 

NANYA NAN ROAD,SHIWAN,BOLUO,HUIZHOU,GUANGDONG,CHINA 
 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

     

 

Sample Description : 100%POLYESTER FABRIC /LH979J IN WHITE 
 

 
 

Composition : (A)100%POLYESTER 
 

 

Sample Color : (A)WHITE 
 

 

Supplier : LEE HING TEXTILE (INTERNATIONAL) LIMITED 
 

 

Manufacturer : LEE HING TEXTILE (INTERNATIONAL) LIMITED 
 

 

Country of Origin : China 
 

 
 

Sample Receiving Date : Apr 30, 2020 
 

 

Testing Period : Apr 30, 2020 - May 06, 2020 
 

     

 

Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 
 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch 
 

      

 

 

    

     

      

 

Lily Wang (Account Manager) 
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Test Result 
 
 

Water Repellency(Spray Test) 
 

     

 

(AATCC TM 22-2017;Spray Test - Tested under controlled condition, water temperature: 27±1°C) 

 

     

 

As Received 
  

 

(A) No. 1 No. 2 No. 3 Requirement 

Rating(No Unit) 100 100 100 - 
 

   

     

 

  
Remarks:Nomenclature for rating: 
100 (ISO 5) No sticking or wetting of the specimen face 
90 (ISO 4) Slight random sticking or wetting of the specimen face 
80 (ISO 3) Wetting of the specimen face at spray points 
70 (ISO 2) Partial wetting of the specimen face beyond the spray points 
50 (ISO 1) Complete wetting of the entire specimen face beyond the spray points 
0 (ISO 0) Complete wetting of entire face  
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Sample Photo 
 

  

 

  

 
 

***End of Report*** 
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